Inspection Certificate EN10204 — 3.1

Certificate No : 2101LB8116

@HuULAMIN

Hulamin Operations Propn 1etary Limited Reg No 1999/0204 10/07 VAT Reg. No. 457023596

2
2

HEAD OFF ICE: Moses Mabhida Rd, Pieterma ntzburg 3201, P.O. Bax 74, Pietermaritzburg 3200, Soulh Afrie
Telephone +27 33 3956911 Tele'ax +27 13 394 6335
'BUYER: - T [Hulamin Load No: _ HLOS7097 [ Product : PLATE HEAT TREATED LINISHED. 5061-16 0.19°(+0.005" 013 48" - |
COAST ALUMINUM, INC. Lot No : 12/12/190M3 144"
10628 FULTON WELLS AVENUE ’ ‘ I
| SANTE FE SPRING PiList No : 22092273 1 Dimension : 0.19" X 43" X 144 |
| CA 90670 _Releas_e_No. __ REX7505 Alloy -Temper: _6061-T6 o |
| (Cust Order No: Y5670 Certificate No : 2101LB8116
i 'HULAMIN Order No : 358690E | Cust Ref/Part No:
Item Part : 171 | Combined Plest No F’<273878_? ame L ]
[ Case o 7% PRCSS7 ___'_;___‘_______A____:____W___ - = ——
MECHANICAL TEST RESULTS
_I__—__'"_'*_i‘_'_—*_"r“_"’* === = T e — aai 7 —
r I [ } [ Mechanical Properties |
| 1 S - p—— |
. LotNo. |  CastNo Metal Id ' Alloy | SpecNo [ Yield | uts Elongatlon' Earm; TestDate FGauge Actual '
l , Strenglh Length | Gauge
S J* SRR S S - st {Ksh) | °" "’°_|. .“1‘3‘?5_’ (Inches)
| Spec | ’ T 34.8 42.0 019 |
| | | b N n_ 0w |
| "12712/190M3 ! ~ 20361C42 20-61466063 6061 ; 1 ﬂﬁg.f 487 | [CI ‘ 09/01/21 | 0.198
[ ] - L2 | 393 | 47 | 18 | osot21 | 2 ! 0188
CHEMICAL COMPOSITION
turiichisiua o . et o TR
Cast No. _ Alloy | si (%) l Fe (%) | 1 cuee) | Mn (%) | Mg(%l (Cr(% IZn %) | T (%]  Each(®), Total(%) | Al(%)
- T Min | - 040 | l 0.15 f | 004 | 4 !
L Max 1 08 | o7 | ca0 | ors B 12 | 035 | 0.25 1 015 | o0s | o s ]
L N _20361C42 | 6061 0.7 044 T 026 | 041 | 10 ] 018 _[001 | 003 | [~ MEIAER

CONFORMS TO: ASME SB-209 ASTM B209/14 AMS 402TN AMS-QQA-250/11, 07.2008

For purposes of determining conformance with thess specifications, an observed value or a calculated value shall be rounded *
in accordance with the rounding method of ASTM Practice E25, for Using Significant Digits in Test Data to Determine

used in expressing the specification limit,
Conformance with Specifications.

WE HEREBY CERTIFY, THAT THE MATERIAL
INDICATED !N THE CHEMICAL COMPOSITION HAVE BEEN OBTAINED FROM CAST ANALYSIS

P d

Pless's - Rolled Products Technical Manager

ni

Prnted Da's : 26 May 2021

Ver102 ymaed sl atled ang teraese:

“to the nearest unit” in the last right-hand digit

DESCRIBED ABOVE HAS BEEN TESTED AND COMPLIES WITH THE TERMS OF THE ORDER CONTRACT. THE INSPECTION RESULTS



